


POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408708 HANDTAG HANDLE

2 1 408709 AKSEL SHAFT

3 2 408710 O-RING O-RING

4 1 408711 B@S BUSH

5 1 408712 SKRUE M5X20 SPECIEL OVAL HEAD SCREW M5X20
6 1 408713 FJEDER SPRING

7 1 408714 KUGLE BALL

8 1 408715 FLANGEBOLT M5X25 FLANGEBOLT M5X25
9 1 408716 SPLIT 1.6X12 COTTERPIN 1.6X12
10 2 90102308 PLANSKIVE M5 WASHER

11 1 408717 BESLAG LEVER

12 1 408718 STANG ROD SHIFT

13 1 408719 HOLDER A CONNECTOR A

14 1 408720 HOLDER B CONNECTOR B

15 1 408721 SKIVE WASHER

16 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 408722 B@S BUSH

2 1 408723 DAMPER @VRE DAMPER

3 1 408724 SPZANDEBAND HOOP

4 1 408725 FJEDER SPRING

5 1 408726 SPLIT TILT ROD ASSY

6 1 408727 FIJEDERSPLIT 3X8 SPRING PIN 3X8

7 1 408728 M@TRIK MED LAS SPECIAL LOCKNUT

8 1 90122180 FLANGEM@TRIK M8 LAS FLANGENUT M8 LOCK

9 1 408729 PLADE PLATE

10 1 408730 SIDEDAKSEL VENSTRE BRACKET LEFT ASSY
KOMPLET

11 1 408731 LABEL LABEL 8

12 1 408732 HUS BAGERST BRACKET, SWIVEL

13 1 90122178 FLANGEM@TRIK M6 LAS FLANGENUT M6 NYLONLOCK

14 11 90102310 PLANSKIVE M8 WASHER M8

15 2 408733 SKIVE NYLON NYLON WASHER

16 1 408734 HANDTAG HANDLE

17 1 408735 FJEDER VENSTRE SPRING

18 2 408736 BA@S NYLON BUSH

19 2 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20

20 1 408737 HOLDER FIXED COVER, BRACKER

21+23 11 408738 VIPPELAS BRACKET, TILT LOCK

22 1 408739 FJEDER HGJRE SPRING

24 1 408740 FJEDER SPRING

25 1 408741 FIJEDER SPRING

26 2 404121 FLANGEBOLT M6X12 FLANGEBOLT M6X12 - F30.3

27 1 408742 VIPPELAS TILT LOCKED CLASP ASSY

28 1 408743 DAMPER NEDERE BOTTOM DAMPER

29 1 408744 B@S BUSH

30 2 408745 NITTE RIVET

31 2 408746 HANDTAG CLAMP SHIPBOARD HANDLE

32 2 408747 BOLT SPECIEL CLAMP BOLT

33 2 408748 SKIVE CLAMP PLATE

34 1 408749 FLANGEBOLT M6X120 FLANGEBOLT M6X120

35 1 408749 FLANGEBOLT M6X120 FLANGEBOLT M6X120

36 1 408750 BESLAG VENSTRE BRACKET, CLAMP (LEFT)

36 1 408751 BESLAG HJJRE BRACKET, CLAMP (LEFT)

37 1 408752 SIDESAKSEL HBJIRE BRACKET RIGHT ASSY
KOMPLET

38 1 408753 HUS FORREST COVER, SWIVEL BRACKET

39 6 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35

40 1 408754 HANDTAG CLAMP HANDLE

41 1 408755 POPNITTE 4X11 RIVET g4X11

42 1 408756 BOLT SPECIEL CLAMP BOLT

43 1 408757 BOLT M HANDTAG BOLT W HANDLE

44 2 408758 SKIVE WASHER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408759 KONSOL CONSOLE

2 1 408760 B@S BUSH

3 1 408761 B@S BUSH

4 2 408762 SKIVE WASHER

5 1 408763 B@S BUSH

6 1 408764 SKIVE WASHER

7 1 408765 B@S BUSH

8 1 408766 PLADE COVER

9 1 90102912 STALBOLT M8X25 SCREW M8X25

10 1 408767 LABEL LABEL 4

11 1 408768 FIJEDERSPLIT 1.6X12 COTTERPIN 1.6X12

12 1 408769 BOLT BOLT

13 1 408770 LABEL 3 MARK 3

14 1 408771 B@S BUSH

15 1 408772 FIJEDER SPRING

16 1 90102311 PLANSKIVE M10 WASHER M10

17 1 408773 INDIKATOR INDICATOR THROTTLE
18 1 408774 GREB GRIP

19 1 408775 HANDTAG RUBBER

20 1 90101149 MASKINSKRUE M5X25 SCREW M5X25

21 1 408776 POPNITTE @2X5 RIVET @2X5

22 1 408777 HANDTAG KOMPLET STEERING HANDLE ASSY
23 1 408778 MODSTAND FRICTION

24 1 408779 AKSEL LEVER, THROTTLE

25 2 90100156 INSEX M5X15 CYL INSEX M5X15 CYL

26 1 408780 PLADE PLATE

27 1 408781 LABEL LABEL 5

28 1 408782 GASKABEL THROTTLE CABLE ASSY
29 1 408783 STOPSNOR STOPPER, HANG ROPE ASSY
30 1 408784 KONTAKT ENGINE STOP SWITCH ASSY




(AT
S

< i 2




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408785 PAKNING GASKET, ENGINE

2 4 408786 STYREB@S GUIDEPIN

3 7 90102309 PLANSKIVE M6 WASHER M6

4 7 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35

5 1 90104880 SM@RENIPPEL M6 NIPPLE

6 1 408787 HUS UPPERCASING

7 1 408788 SKIVE WASHER

8 2 408789 PROP RUBBER PLUG UPPER
9 1 90102492 SEEGERRING U22 CIRCLIPS

10 1 408790 GUMMIB@S RUBBER BUSHING, DRIVE
11 1 408793 GUMMIB@S BUSHER, DRIVE SHAFT
12 1 408794 FORLANGER EXTENSION




37




POS QTY | PARTNUMBER | BESKRIVELSE DESCRIPTION

1 4 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35

2 2 408795 PLADE PLATE

3 1 408796 ROR RUBBER TUBE, WATER PUMP

4 2 408797 STYREB@S PIN, WATER PUMP

5 1 408798 HUS FOR VANDPUMPE HOUSING, WATER PUMP

6 1 408799 PAKNING GASKET

7 1 408800 DAKSEL COVER, INNER WATER PUMP

8 1 408801 IMPELLER IMPELLER

9 1 408802 PLADE OUT PLATE

10 1 408803 ROR RUBBER JACKET, SHIFT ROD

11 1 408804 FORBINDER LANG CAM ASSY, SHIFT ROD LONG
1 408805 FORBINDER KORT CAM ASSY, SHIFT ROD

SHORT

12 1 290396 FLANGEBOLT M6X25 FLANGEBOLT M6X25

13 5 90102309 PLANSKIVE M6 WASHER M6

14 1 408806 BASE BASE, WATER PUMP

15 1 408807 PAKNING GASKET

16 2 408808 PAKDASE OIL SEAL

17 2 408809 SKIVE WASHER

18 1 408810 TAKNDJUL REVERSE GEAR ASSY

19 2 408811 KUGLELEJE 6004 C2 BEARING 6004 C2

20 2 408812 PAKDASE 13X22X7 OIL SEAL 13X22X7

21 1 408813 O-RING O-RING

22 1 408814 DAKSEL COVER, LOWER CASING

23 2 408715 FLANGEBOLT M5X25 FLANGEBOLT M5X25

24 1 408815 KUGLELEJE BEARING

25 3 408816 OLIEPROP OILDRAIN SCREW

26 3 408817 PAKNING GASKET

27 1 408818 GEARHUS LOWER CASING

28 1 408819 HESTESKOSIKRING M6 CIRCLIP 6

29 1 408820 GEAR INITIATIVE GEAR

30 1 408821 SKIVE FOR GEAR WASHER FOR GEAR

31 1 408822 KUGLELEJE BEARING

32 1 408823 STIFT PLUGER

33 1 408824 GEAR POSITIVE GEAR ASSY

34 1 408825 KLO CLUTCH BLOCK

35 1 408815 KUGLELEJE BEARING

36 1 408826 SHAFT SHAFT, PROPELLER

37 1 408827 AKSEL LANG SHAFT, DRIVE LONG

37 1 408828 AKSEL KORT SHAFT, DRIVE SHORT

38 2 408829 SPLIT PIN

39 1 408830 HESTESKOSIKRING CLIP

40 2 408749 FLANGEBOLT M6X120 FLANGEBOLT M6X120

41 2 90122135 FLANGEBOLT M6X40 FLANEGBOLT M6X40







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408768 FIJEDERSPLIT 1.6X12 COTTERPIN 1.6X12

2 1 408831 MZTRIK NUT ASSY

3 1 408832 SKIVE RUSTFRI WASHER, STAINLESS STEEL
4 1 408833 PROPEL PROPELLER ASSY

5 1 408834 AFSTANDSSKIVE SPACER

6 1 408835 ANODE ANODE

7 1 90102309 PLANSKIVE M6 WASHER M6

8 1 90102195 LASESKIVE A6 LOCKWASHER A6

9 1 404121 FLANGEBOLT M6X12 FLANGEBOLT M6X12 - F30.3
10 2 408786 STYREB@S GUIDEPIN

11 1 408836 RIR LANG WATER TUBU ASSY LONG
11 1 408837 RYR KORT WATER TUBU ASSY SHORT
12 1 408838 GUMMIDAMPER RUBBERDAMPER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 292312 M@TRIK M10X1,25 NUT M10

2 1 90102311 PLANSKIVE M10 WASHER M10

3 2 408839 STARTERTRISSE PULLEY, STANTER

4 1 408840 SVINGHJUL FLY WHEEL

5 2 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25
6 1 408841 TANDSPOLE IGNITION COIL

7 1 90122129 FLANGEBOLT M6X10 FLANGEBOLT M6X10
8 3 90102309 PLANSKIVE M6 WASHER M6

9 1 408842 NOT KEY




21



POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408843 KRUMTAPHUS @VRE CRANK CASE

2 1 408844 ROR PIPE, JOINT

3 1 408845 PAKDASE 25X40X5 OIL SEAL 25X40X5

4 1 408811 KUGLELEJE 6004 C2 BEARING 6004 C2

5 1 408846 PAKNING GASKET

6 1 408847 D/AEKSEL COVER

7 3 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14

8 3 90102309 PLANSKIVE M6 WASHER M6

9 1 408848 MASKINSKRUE M4X6 SCREW, PAN HEAD M4X6
10 1 408845 PAKDASE 25X40X5 OIL SEAL 25X40X5

11 2 408849 STYREB@S @10X8.4X14 HOLLOW PIN @10X8.4X14
12 1 408850 KRUMTAPHUS NEDRE COVER, CRANK CASE

13 1 408851 PAKNING CRANK CASE GASKET

14 7 90122162 FLANGEBOLT M8X50 FLANGEBOLT M8X50

15 1 408852 PAKDASE 20X30X7 OIL SEAL 20X30X7

16 2 408853 PAKDASE 10.8X21X7 OIL SEAL 10.8X21X7

17 1 408854 O-RING O-RING

18 1 408855 HUS OILSEAL HOUSING

19 1 408856 HUS KOMPLET OIL SEAL HOUSING ASSY
20 8 90102310 PLANSKIVE M8 WASHER M8

21 1 90122150 FLANGEBOLT M8X20 FLANGEBOLT 8X16MM

22 1 90102310 PLANSKIVE M8 WASHER M8

23 1 408857 TANDHJUL GEAR ASSY

24 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20

25 1 408858 O-RING O-RING

26 1 408859 OLIEPIND PLUG WITH DIPSTICK

27 1 408860 BUNDPROP OILDRAIN SCREW







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408861 STEMPELRING 1 PISTON RING 1

2 1 408862 STEMPELRING 2 PISTON RING 2

3 1 408863 STEMPELRING 3 COMBINED OIL RING
4 2 408864 LASERING CIRCLIP

5 1 408865 KRYDSPIND PISTON PIN

6 1 408866 STEMPEL PISTON

7 1 408867 PEJLESTANG CONNECTING ROD
8 2 408868 FLANGEBOLT FLANGEBOLT

9 1 408869 KRUMTAP CRANK ASSY

10 1 408870 SKIVE WASHER, PLATE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408871 KNASTAKSEL CAMSHAFT ASSY

2 2 408872 KNASTFJLER VALVE LIFTER

3 2 408873 STPDSTANG PUSHVALVE ROD

4 1 408874 STYREPLADE PUSH ROD GUIDE

5 2 408875 JUSTERINGSBOLT VIPPEARM| ROCKER ARM BOLT

6 2 408875 JUSTERINGSBOLT VIPPEARM | ROCKER ARM BOLT

7 2 408876 JUSTERINGSM@TRIK ADJUSTINGNUT

8 1 408877 MJTRIK M6X0,75 NUT M6X0,75

9 1 408878 INDSUGNINGS VENTIL INTAKE VALVE

10 1 408879 UDSTYDNINGSVENTIL EXHAUST VALVE

11 2 408880 VENTILSADE VALVE SEATSPRING
12 2 408881 PAKDASE VALVE SEAT STEM

13 2 408882 VENTILFJEDER SPRING, VALVE INNER
14 2 408883 FIEDERS/ADE SPRING, VALVE RETAINER
15 2 408884 VENTILLAS CLAMP, VALVE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 4 90122130 FLANGEBOLT M6X16 FZB FLANGEBOLT M6X16 FZB

2 1 408885 VENTILDAKSEL CYLINDER HEAD COVER

3 1 408886 PAKNING CYLINDERCOVER GASKET

4 2 408887 B@S GUIDE

5 1 408888 TOPSTYKKE CYLINDER HEAD

6 2 408849 STYREB®@S @10X8.4X14 HOLLOW PIN &10X8.4X14

7 1 408889 PAKNING GASKET

8 1 90122136 FLANGEBOLT M6X45 FLANGEBOLT M6X35

9 1 10011039 TANDRYR W20FSR-U SPARKLING PLUGS W20FSR-
U

10 3 408890 FLANGEBOLT FLANGEBOLT

11 1 408891 FLANGEBOLT FLANGEBOLT

12 1 408715 FLANGEBOLT M5X25 FLANGEBOLT M5X25

13 1 90102310 PLANSKIVE M8 WASHER M8

14 1 408892 TERMOSTAT THERMOSTAT

15 8 90102309 PLANSKIVE M6 WASHER M6

16 3 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20

17 1 408893 RETURSLANGE RETURNPIPE

18 1 408844 ROR PIPE, JOINT

19 1 408894 DAEKSEL COVER, THERMOSTAT

20 1 408895 DAEKSEL KOMPLET COVER AND SPILE WATER
ASSY

21 1 408896 PAKNING GASKET, THERMOSTAT

22 1 408897 ANODE ANODE

23 1 408898 FLANGEBOLT M5X25 FLANGEBOLT M5X25







POS QTY [ PARTNUMBER | BESKRIVELSE DESCRIPTION

1 4 408899 MASKINSKRUE M4X25 SCREW M4X25

2 1 408900 DAKSEL COVER, FUEL PUMP
3 1 408901 MEMBRAM DIAPHRAGM, TOP

4 2 90101050 MASKINSKRUE M3X6 SCREW M3X6

5 2 408902 PLADE PLATE

6 1 408903 HUS FUEL PUMP SHELL

7 1 408904 MEMBRAM DIAPHRAGM ASSY

8 1 408905 NAL @3x12 NEEDLE @3X12

9 1 408906 FJEDER SPRING, DIAPHRAGM
10 1 408907 FJEDERS/ZADE SEAT, FUEL PUMP
11 1 408908 FJEDER SPRING, PLUNGER
12 1 408909 BOLT PLUNGER

13 4 90100659 STALM@TRIK M4 NUT 4

14 1 408910 BRANDSTOFPUMPE FUEL PUMP ASSY

15 1 408911 O-RING O-RING

16 1 408912 KLEMME NYLON CLAMP

17 1 408913 SLANGE 10X5X260 FUELPIPE "E" 10X5X260
18 9 408914 LASECLIP CLAMP

19 2 90102195 LASESKIVE A6 LOCKWASHER A6

20 2 90102309 PLANSKIVE M6 WASHER M6

21 2 90122133 FLANGEBOLT M6X30 FLANGEBOLT M6X30
22 1 408915 SLANGE 10X5X60 FUELPIPE "D" 10X5X60
23 1 408916 BRANDSTOFFILTER FUEL FILTER ASSY
24 1 408917 SLANGE FUELPIPE "C"

25 1 408918 SAMLING THREE JOINT

26 1 408916 BRANDSTOFFILTER FUEL FILTER ASSY
27 1 408919 SLANGE FUELPIPE "B"

28 1 408920 OLIEFZLER OIL SWITCH

29 1 408921 FJEDER SPRING

30 1 408922 SLANGE FUELPIPE "A"







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 2 408923 FLANGEBOLT M6X90 FLANGEBOLT M6X90

2 4 90102309 PLANSKIVE M6 WASHER M6

3 1 408924 LYDDZAMPER INDSUGNING SILENCER INTAKE

4 1 408925 O-RING 2X24X31 O-RING 2X24X031

5 2 408926 PAKNING GASKET, CARBURETOR
6 1 408927 PAKNING GASKET, CARBURETOR
7 1 408928 KLEMME CLAMP

8 1 408929 RETURSLANGE RETURNPIPE GAS

9 1 408930 KLEMME CLAMP

10 1 408931 CHOKERHANDTAG CHOKE HANDLE ASSY
11 1 408932 PAKNING GASKET

12 1 408933 MANIFOLD INTAKE MANIFOLD

13 2 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25

14 1 408934 KARBURATOR 4HK CARBURETOR 4HK

14 1 408935 KARBURATOR 5HK CARBURETOR 5HK

15 1 408791 DYSE 4 HK NOZZLE 4 HP

15 1 408792 DYSE 5 HK NOZZLE 5 HP







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408936 BRAENDSTOFTANK TANK

2 1 408937 TANKLAG TANK COVER ASSY
3 1 408938 FJEDER SPRING

4 2 408939 HOLDER FOR KADE HOLDER

5 2 408940 (N] S EYELET

6 1 408941 CHAIN CHAIN

7 1 408942 PAKNING TANK COVER GASKET
8 1 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25
9 3 408943 DZAMPER FUELTANK DAMPER
10 3 408944 B@S BUSH

11 2 408914 LASECLIP CLAMP

12 1 408922 SLANGE FUELPIPE "A"

13 1 408945 Sl STRAINER

14 1 408946 SKIVE WASHER




CEEEEAA LB

S

E

=2




POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408947 REKYLSTARTER KOMPLET RECOILSTARTER

2 1 408948 STARTERHUS STARTERCASE

3 1 408949 STYR FOR STARTSNOR ROPE GUIDE

4 1 408950 DAEKSEL RUBBER SEAL

5 1 408951 HANDTAG STARTER HANDLE

6 1 408952 PROP COVER

7 1 408953 JIE EYELET

8 1 408954 STARTSNOR ROPE

9 2 408955 FJEDER SPRING

10 2 408956 PAL PAWL

11 1 408957 BOLT BOLT FOR STARTER
12 1 408958 PALHOLDER RATCHET HOLDER
13 1 408959 LASERING LOCKRING

14 1 408960 SNORRULLE RATCHET WHEEL

15 1 408961 FIJEDER SPRING

16 1 408962 PLADE THRUSTWASHER

17 3 408963 B@S BUSHING

18 1 408964 FJEDER SPRING

19 1 408965 GRIBER DETENT

20 1 408966 LABEL LABEL 1

21 3 90102309 PLANSKIVE M6 WASHER M6

22 2 90122134 FLANGEBOLT M6X35 FLANGEBOLT M6X35
23 1 408967 LABEL LABEL 9

24 1 408968 LABEL LABEL 10

25 1 408969 LABEL LABEL 2

26 1 90122131 FLANGEBOLT M6X20 FLANGEBOLT M6X20
27 1 408970 PLADE FIXED PLATE, TIGHTWIRE
28 1 408971 KABEL WIRE ASSY

29 1 408972 STARTHANDTAG STARTER HANDLE







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408973 BUNDDAEKSEL BOTTOMCOVER

2 1 408974 PROP RUBBER COVER

3 2 90101161 MASKINSKRUE M6X15 FZB SCREW M6X15 8.8
8.8

4 1 408975 HANDTAG HANDLE

5 2 90101160 MASKINSKRUE M6X10 SCREW 6X10

6 1 90102881 STALBOLT M6X12 BOLT M6X12 8.8

7 1 408976 LAS CLAMP LEVER

8 1 408977 BGS BUSH

9 1 408978 SKIVE WASHER, WAVE

10 1 408979 B@S BUSH

11 1 408980 HANDTAG LEVER, CLAMP

12 1 408981 PROP RUBBER COVER

13 1 90180951 FLANGEM@TRIK M6 FLANGED NUT M6

14 1 90122132 FLANGEBOLT M6X25 FLANGEBOLT M6X25

15 12 90102309 PLANSKIVE M6 WASHER M6

16 7 290464 FLANGEBOLT M6X14 FLANGEBOLT M6X14







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION
1 1 408982 TOPDAKSEL KOMPLET TOP COVER ASSY
2 1 408983 LABEL LABEL 13
3 1 408984 LABEL 4HK LABEL 14 F4
1 408985 LABEL 5.5HK LABEL 16 F5.5
4 1 408986 LABEL 4HK LABEL 15 F4
1 408987 LABEL LABEL 17
11 1 408988 LABEL LABEL 7
12 1 408989 LABEL LABEL 12
5 2 90101145 MASKINSKRUE M5X14 FZB SCREW M5X14 FZB 8.8
8.8
6 1 408990 KROG HOOK
7 1 408991 GUMMIPAKNING RUBBERGASKET
8 4 296050 PLADESKRUE M5,5X16 SPIDS | SCREW M5,5X16
9 1 408992 DAEKSEL TOPCOVER MUFFLING
10 1 408993 KROG POTHOOK
13 1 408994 TOPDAKSEL TOP COVER
14 2 406462 FLANGEBOLT M5X20 FLANGEBOLT M5X20
15 2 90180950 FLANGEMYJTRIK M5 DIN 6923 | FLANGED NUT
16 1 408995 UNDERLAG UNDERLAY, POTHOOK
17 4 408996 GUMMISKIVE UNDERLAY, RUBBER







POS QTY | PARTNUMBER BESKRIVELSE DESCRIPTION

1 1 408886 PAKNING CYLINDERCOVER GASKET
2 1 408889 PAKNING GASKET

3 1 408846 PAKNING GASKET

4 1 408845 PAKDASE 25X40X5 OIL SEAL 25X40X5

5 1 408911 O-RING O-RING

6 1 408851 PAKNING CRANK CASE GASKET

7 1 408852 PAKDASE 20X30X7 OIL SEAL 20X30X7

8 2 408853 PAKDASE 10.8X21X7 OIL SEAL 10.8X21X7

9 1 408854 O-RING O-RING

10 1 408785 PAKNING GASKET, ENGINE

11 1 408813 O-RING O-RING

12 2 408812 PAKDASE 13X22X7 OIL SEAL 13X22X7

13 3 408817 PAKNING GASKET

14 2 408808 PAKDASE OIL SEAL

15 1 408807 PAKNING GASKET

16 1 408803 RIR RUBBER JACKET, SHIFT ROD
17 1 408801 IMPELLER IMPELLER

18 1 408799 PAKNING GASKET

19 1 408796 RZR RUBBER TUBE, WATER PUMP
20 1 408858 O-RING O-RING

21 1 408932 PAKNING GASKET

22 2 408926 PAKNING GASKET, CARBURETOR
23 1 408925 O-RING 2X24X31 O-RING 2X24X031

24 1 408896 PAKNING GASKET, THERMOSTAT






